



INSPECTION CERTIFICATE

Certificate Number: TAT 295 11 1101
Date of Issue: 24 MART 2011

CLIENT NAME AND ADDRESS	:	FIRAT PLASTİK KAUCUK SANAYİ VE TİCARET A.Ş. TÜRKOBA KÖYÜ P.K. 12 34907 BÜYÜKÇEKMECE / İSTANBUL/TÜRKİYE															
SUBJECT	:	INSPECTION FOR CONFORMITY WITH STANDARD OF DIN 4262-1: 2009															
SELLER	:	FIRAT PLASTİK KAUCUK SANAYİ VE TİCARET A.Ş. TURKOBA KOYU P.K. 12 34907 BÜYÜKÇEKMECE / İSTANBUL/TÜRKİYE															
BUYER	:	YAPISU PLASTİK MAK.ENERJİ İNS.MAD.İTH.İHR.SAN.VE TİC.LTD.ŞTİ. ÇETİN EMEÇ BULVARI 8. CADDE 1332 SOK. NO 3/7 ÖVEÇLER-ANKARA															
DESCRIPTION OF GOODS	:	10957 METERS FIRAT PVC U DN/OD 160 C1 SN 4 DIN 4262-1 12/2010 PIPE FOR SUBSC DRAINAGE OF TRAFFICED AREAS AND UNDERGROUND ENGINEERING															
Inspection Scope	:	DIN 4262-1: 2009 PIPES AND FITTINGS FOR SUBSOIL DRAINAGE OF TRAFFICED AREAS AND UNDERGROUND ENGINEERING- PART 1: PIPES, FITTINGS AND THEIR JOINTS MAC FROM PVC-U, PP AND PE.															
Inspection Intervention	:	FIRAT PLASTİK KAUCUK SANAYİ VE TİCARET A.S. LABORATUVARI BÜYÜKÇEKMECE / İSTANBUL/TÜRKİYE - 23.03.2011															
Inspection Findings & Conclusion	:	<table><thead><tr><th>INSPECTION AND TEST METHODS</th><th>FINDINGS</th><th>RESULTS</th></tr></thead><tbody><tr><td>• APPEARENCE AND COULOR CHECK DIN 4262-1: 2009</td><td>Color: Blue</td><td>Conform</td></tr><tr><td>• DIMENSIONS CHECK TS EN ISO 3126:2006</td><td>d_e:160mm, h:160mm Notch Width: 1,20</td><td>Conform</td></tr><tr><td>• IMPACT TEST TS EN 744: 1997</td><td>No Deformation observed on 20 pcs. of samples</td><td>Conform</td></tr><tr><td>• RING STIFNESS TEST TS EN ISO 9969:2009</td><td>4,43 kN/m² (SN 4)</td><td>Conform</td></tr></tbody></table>	INSPECTION AND TEST METHODS	FINDINGS	RESULTS	• APPEARENCE AND COULOR CHECK DIN 4262-1: 2009	Color: Blue	Conform	• DIMENSIONS CHECK TS EN ISO 3126:2006	d _e :160mm, h:160mm Notch Width: 1,20	Conform	• IMPACT TEST TS EN 744: 1997	No Deformation observed on 20 pcs. of samples	Conform	• RING STIFNESS TEST TS EN ISO 9969:2009	4,43 kN/m ² (SN 4)	Conform
INSPECTION AND TEST METHODS	FINDINGS	RESULTS															
• APPEARENCE AND COULOR CHECK DIN 4262-1: 2009	Color: Blue	Conform															
• DIMENSIONS CHECK TS EN ISO 3126:2006	d _e :160mm, h:160mm Notch Width: 1,20	Conform															
• IMPACT TEST TS EN 744: 1997	No Deformation observed on 20 pcs. of samples	Conform															
• RING STIFNESS TEST TS EN ISO 9969:2009	4,43 kN/m ² (SN 4)	Conform															

We hereby certify that the goods above mentioned are inspected by TÜV Austria TUR
On the basis of above findings, the goods are in full compliance to the technical DIN
4262-1:2009 standard.

ON BEHALF OF TÜV AUSTRIA CERT GMBH
ORGANISME DE CONTROLE TURC DUMENT HABILITE

Mr. Fatih ÇİBANÖNER

Issued and Signed by TÜV AUSTRIA CERT GMBH

TÜV AUSTRIA TURK
BELGELENDİRME EĞİTİM VE GÖZETİM HİZMETLERİ LTD. ŞTİ.

Lütfi Ünver Plaza, Ekinçiler Cad. - Erdiik Sok. No: 4/13

Kavacık -İstanbul/Turkey

Tel: +90 216 537 08 11 Fax: +90 216 537 08 13

The duplication of this document in parts is subject to the approval by TÜV AUSTRIA CERT GMBH

TÜV AUSTRIA CERT GMBH
Krugerstraße 16, A-1015 Wien,AUSTRIA
www.tuv.at

Tel : +43 / 1 /514 07 – 6062
Fax : +43 / 1 /514 07 – 6065
E-mail : office@tuv.at

QFM-TAC-PZ-009 Rev.00